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Report No.:
. SZ1230330-15867E-SF-01
S SEE RS
Applicant: Shenzhen Youmi Intelligent Technology Co., Ltd
AT 7 - IR GERHA PR A 7
406-407 Jingi Zhigu Building,4/F,1 Tangling Road Nanshan
Address: . .
B District,Shenzhen China
' BRYINEEG L XIS % 1 5 G325 K DU+ 406-407
Manufacturer: | Shenzhen Youmi Intelligent Technology Co., Ltd
)3 e - IR BERHA IR ]
406-407 Jingi Zhigu Building,4/F,1 Tangling Road Nanshan
Address: L .
. District,Shenzhen China
' BRYINEG 1L XS i 1 5 B3R K DU+ 406-407
Factory: Shenzhenshi jiuliyuan Electronic Technology Co., Ltd.
T BRI BRI TR TR 2 A
201,Jiuli Yuan Factory, Building A, No. 470, Pingshan Jinbi Road,
Address: g::irrl]g; Community, Biling Street, Pingshan District, Shenzhen,
SR FRYNITIT I L1 X S04 730 S50 X 1Ly 2 380 470 55 A MREARIE)
201
Sample name: | Li-ion Polymer Battery
FE 445 REVaE s 1 i
Model:
Mecha
LERs
Date of issue:
. 2023-07-26
2R HB:

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific

product described herein.It
Corp. (Dongguan).

must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
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Testing Laboratory:

Bay Area Compliance Laboratories Corp.(Dongguan)

I 06 =5 R ER AR (FR5E) ARAH
Address: No.12, Pulong East 1st Road,Tangxia, Dongguan, Guangdong, China
Huhk IARARFENTIHE R AR 125

Testing Location:
i«

Room 301, No. 113 Pingkang Road, Dalang Town,Dongguan,Guangdong,
China
JUARAE AR SET K BB HE 11353015

Test Methods:

RN

MAAT7

UN " Manual of Tests and Criteria " ST/SG/AC.10/11/Rev.7/Amend 1/
Subsection 38.3

Bea B CIRAFRET ) CE7iRZiT1) 38.37

Date of Sample Received:

ERLELE E

Mar.31, 2023
2023403 H31H

Date of Test:
A H 1

Apr.03, 2023 to Apr.24, 2023
2023404 H 03 H £220234:04 H24H

Test Conclusion:

The sample has passed the test items of UN " Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend1/ Subsection 38.3.

N®) 8\7‘[ 30“‘

MHRSE 18 - 2N, FEmFEREE GRIRAREFMY CGETRIZIT1) 38.37 inifk
g*ﬁ
Tested by: -
st -
Reviewed by: .
o Kk
H 1%
Approved by: .
L
i s

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific

product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories

Corp. (Dongguan).
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Sample Model Mecha Rated Capacity 6000mA/23.22Wh
FE i A BUE R &
Nominal Voltage 3.87V Limited Charge Voltage 445V
FRPREL 7 HL R 1)
Standard Charge Current 1200mA Maximum Charge Current 4200mA
Bt 78 H LU K78 HL LA
Standard Discharge Current 1200mA Maximum Discharge Current 4200mA
T FE P UL H R TEH LA
Cell Shape Prismatic Cell Number 1pcs
HLETZAR ¥ N HL R
Cell Model Discharge Cut-off Voltage
B M B >0V
2, Conclusion 245
Standard Sample number Test Item Conclusion
P FER% S WAITE &
Altitude simulation Pass
i JEE LA Hi%
Thermal test Pass
Tt e H%
UN "Manual of Tests and B1-B5, B6-B10 Vibration Pass
Criteria" il G
Shock Pass
ST/SG/AC.10/11/Rev.7/ - -
Amend 1/ External short circuit Pass
Subsectionf’;8.3 o B -
A T g AR 7 T 1) Crush Dass
s PN e
(BETHRIZIT1) 38.37 C1-C5, C6-C10 R o
Overcharge Pass
B11-B14, B15-B18 . -
Forced discharge Pass
C11-C20, C21-C30 A -

et ] R R 25 bR

Possible test case Verdicts:

Test case does not apply to the test object............. N/A
DT H ANIE FH 1% ANidE
Test item does meet the requirement.....................: Pass
DT H 75 bR e ) 22K a%
Test item does not meet the requirement...............: Fail
AT B AR S FR R K e

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories

Corp. (Dongguan).
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3. Main Test Equipment XZEMiXi% &

PR3 IR AR A

Instrument Name NO. Model Due Date
INEZA W5 i R 3
Low Pressure Chamber 1% & 2 AR 56 #4 T-08-BT001 GX-3020-250 2023/10/17
Battery Crush Tester Hijth#% EiR36HL T-08-BT002 GX-5067-CSM 2023/10/17
Vibration Test Machine RZIREHL T-08-BT012 ES-10-240 2024/03/15
Hydraulic Shock Test Machine /& i E 4L T-08-BT013 SKT30 2024/03/15
DC Power Supply Hififa k5 T-08-BT015 KXN-6020D 2023/10/17
DC Power Supply ELJifa T HLiE T-08-BT016 KXN-6020D 2023/10/17
Digital Multimeter 775 Fl % T-08-BT017 15B+ 2023/10/17
Digital Stopwatch H, 7## T-08-BT021 PC396 2023/10/17
Multi-channel Temperature Tester T-08-BT025 TWC-2A 2023110117
% I FE IR
Electronic Balance Hi-kF T-08-BT027 JCS-W 2023/10/17
Battery Charge-Discharge Testing System T-08-BT028 | CT-4008-5V6A-S1 | 2023/10/17
Ha it 78 SRR R 4t
DC Electronic load E.ji H, 1 1% T-08-BT030 IT8511A+ 2023/10/17
DC Power Supply ELJifa T HLiE T-08-BT031 QJ3005N 2023/10/17
DC Power Supply ik H5 T-08-BT032 QJ3005N 2023/10/17
High-Low Temperayure Short-circuit Tester T.08-BT037 GX-6055-B5HL 2023110117
e Rl LB R B B AL
Battery Charge-Discharge Testing System T-08-BT038 | CT-4008-5V6A-S1 2023/10/17
FEL I 78 SR R St
Multi-channel Temperature Tester T-08-BT039 TWC-2A 2023110117
SRR
Battery Charge-Discharge Testing System T-08-BT041 | CT-4008Tn-5V6A-S1 | 2023/10/18
Ha it 78 SRR R 4t
Battery Charge-Discharge Testing System T-08-BT043 | CT-4008-10V6A-A | 2023/10/18
Ha it 78 SRR R 4t
DC Electronic load ELJi HL T 1%k T-08-BT046 IT8510 2024/03/14
Fast Temperature Change Test Chamber
T-08-SF144 BTC-180 2023/10/18

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories

Corp. (Dongguan).
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4, Test Method and Data i 75 5 f#1E

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

VA2 FHRH () PR PR i FL b A% BRI P 1R AT 30 1 2R 5. IR T.6FNT.8 A A 2R 3 A st ok 1 vy 5 F it
Ho WIT. 77 LUEFHJEUEERIG T A B T.5 9 i I RS 8 it 2 64T, DAAE e ied 7 i i i i v 4
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

FORHMWATHIMA TSN TTHER . Toffd . oA ToE K IF B AR st B b 27 50 5 1R T 2%
AT HAEBATIX — 158 H HE 1990% A 5% HL IS R BESRANTE - 58 4 T8 FRUIR 2 B FEL VB AT FL T 4

In order to quantify the mass loss, the following procedure is provided:
mass loss = ( M1 - My ) /M41x100%
B R AR A X5
JREHR= ( My - Mz ) IM1x100%

Where M; is the mass before the test and M, is the mass after the test, When mass loss does not exceed
the values in Table below, it shall be considered as” no mass loss”.

APM RIS AT B, M2 B Ja & . W ESURAEE T RIIEE, RPN R &R

Mass M of cell or battery Mass lost limit
FL b B FRL 2 )T Joi B4 % PRAE
M<1g 0.5%
19<M<75¢g 0.2%
M>75g 0.1%

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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Test T.1: Altitude simulation & E ]

Test procedure RKFEF

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20+5)°C.

TG HEYHURT L 2E B PR R 55 T B T 11.6 T IR A A SRR (2045 °C) R A7 I D6/ o

Requirement ZER

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

WERTEBNR TR Tk, THRANTE K, FFH XL BB R b A AR50 5 T R AN T
HAEBATIX — 156 T FE R 990%, Rt AT FE it 2 BT &% —EER . A7 o0 s B R ANE T T e eI IR
R L AT FE A

Before the testillliXF] | After the testflliz )5
The state of N Mass loss | Voltage loss Test o
o. est resu
sample s Mass Voltage Mass Voltage FEEHE o PR St
RS L wE | RE ) 8K (%) (%) -
(9) (V) (9) (\2]
BO1 78.050 4.395 78.048 4.393 0.00 0.05 PASS/&#%
Fully charged
state after B02 78.199 4.393 78.198 4.392 0.00 0.02 PASS/&#%
fsteyele 1 p0s | 78213 | 4303 | 78210 | 4393 0.00 0.00 PASS/4 Hs
JE e 7 B0O4 78.004 4.390 78.004 4.389 0.00 0.02 PASS/&#%
B05 78.346 4.392 78.344 4.392 0.00 0.00 PASS/&#%
B06 77.908 4.398 77.904 4.397 0.01 0.02 PASS/&#%
Fully charged
state after 25 BO7 77.981 4.397 77.978 4.397 0.00 0.00 PASS/&#%
cycles B08 77.695 4.390 77.690 4.388 0.01 0.05 PASS/&#%
HE R4 B09 77.864 4.391 77.861 4.388 0.00 0.07 PASS/&#%
FEHVRZS
B10 78.024 4.398 78.020 4.397 0.01 0.02 PASS/&#%

Test T.2: Thermal test 5 A%
Test procedure RKFEF
Test cells and batteries are to be stored for at least six hours at a test temperature equal to(72+2)°C,
followed by storage for at least six hours at a test temperature equal to(-40+2)°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5)°C. For large cells and batteries the duration of exposure to the test temperature

extremes should be at least 12 hours.

A0 H Yt R P el 2 S PE ARG B 55 T 7242 C IR 26 1 T AR A /D 6/, 238 BRI IR IR 55 T--40£2°C 1)
FAE T AEIE DO/ o PSR S R0 IR B 2 8] PR 5 KN [ (BT B8 93073 8 o MGAR P B R4, LS8 i10K,
B P A RS L AT VB 2 AE AT (2045 °C ) FAE IR 24 /N o X6 TR A r it FT v 2H, R 8 T i ik

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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06 U B2 PR N 1) 2220 R g1 27N

Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

WERTBNR. TR Tk, THRATCE K, FFH KL BB E b AR50 5 T R AN T
HAEBATIX — 156 T FE R 990%, iR FE it 2 BT & X —ER . A7 o0 iU B R ANE T T e e i R RS
R L AT FE A

Before the testilliXa] | After the testillif)5
The state of N Mass loss | Voltage loss Test o
o. est resu
sample s Mass Voltage Mass Voltage FEHK o PR St
AR RE e I (%) (%) -
(9) (V) (9) (V)
BO1 78.048 4.393 78.005 4.317 0.06 1.73 PASS/ &%
Fully charged
state after B02 78.198 4.392 78.153 4.321 0.06 1.62 PASS/ &%
first cycle BO3 78.210 4.393 78.159 4.322 0.07 1.62 PASS/ &%
e | B04 78.004 4.389 77.982 4.316 0.03 1.66 PASS/ & 1%
B05 78.344 4.392 78.289 4.320 0.07 1.64 PASS/&#%
B06 77.904 4.397 77.861 4.326 0.06 1.61 PASS/ &%
Fully charged
state after 25 BO7 77.978 4.397 77.939 4.324 0.05 1.66 PASS/ &%
cycles B08 77.690 4.388 77.643 4.327 0.06 1.39 PASS/ &%
HEE4 | BO9 77.861 4.388 77.829 4.314 0.04 1.69 PASS/ &%
FEHRAS
B10 78.020 4.397 77.989 4.322 0.04 1.71 PASS/&#%

Test T.3: Vibration zzf
Test procedure RIFLFF
1. Cells and batteries are firmly secured to the platform of the vibration machine without distorting the

cells in such a manner as to faithfully transmit the vibration.

RV AN V2 K T T IRBNHLF &, H BRI F2 P AN R ol i v A8 T ABICAS REHERA A% 16 TR 3)) .

2. The vibration shall be a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and
back to 7Hz traversed in 15minutes. This cycle repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting position of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PRENRLE IESLIETE, XS ESR AR TR 2Z 21200022, FERIBI7HZZ, BEN155 8. X — IR FRA0
AN HARTE B I e A A R E R T2k, B3N . FeA —ANIRBN T A 06 A i
HEH.

3. For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a
peak acceleration of 8g,, occurs (approximately 50Hz), A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200Hz. For large batteries: from 7Hz a peak acceleration of 1gn is

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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maintained until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion)
and the frequency increased until a peak acceleration of 2g,, occurs (approximately 25Hz), A peak
acceleration of 2g, is then maintained until the frequency is increased to 200Hz.

X B A NS B A . TR ZZ0T 00, ORIt K IR, B RIPFRIA B8 2% . S8 KRR R 7E0.8
K (S RFE1.622K), FFIEINAER B 3 5 NN E A 318gn (MR 20 50 2%) . K die KM fE R £F7E8gn
HEPRRIINFI200/#2% . ARB A . ITHEZETTER, PREF1gNAIER NS, E 2I55IE 18 2% .
G RARIE R FFEQ. 8= K (B i FE 1.6 22K,  FRIG I B 3 dge KN JE ik 3 2gn (B2 H 251 2%) -

W B RN FE CRFF7E2gn L S 26 3 i 112007474 2%

Requirement ZE3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

RIS PR 5 OB . ToHE oA ToBERANTRE K, I HAR NS e v B A T A AE B = A
HLZ BTy AL S e 7 RIS BT AN TAEBEAT IX — 156 A R 1990%,  FETB AN Rt A B 15 5 A
TESR o A 9% i IS I ESRANIE 1 58 A JBOR R A ) e me Yt AT P 2

Before the testilliXF] | After the testflli® )5
The state of N Mass loss | Voltage loss Test o
o. est resu
sample s Mass Voltage Mass Voltage BEHE o PR St
FEARE & wE | RR | RBE (%) (%) -
(9) (V) (9) (V)
BO1 78.005 4.317 77.996 4.316 0.01 0.02 PASS/&#%
Fully charged
state after B02 78.153 4.321 78.144 4.321 0.01 0.00 PASS/&#%
fsteyele 1 p0s | 78150 | 4322 | 78456 | 4322 0.00 0.00 PASS/ &4
JE e 7 B04 77.982 4.316 77.978 4.316 0.01 0.00 PASS/&#%
B0O5 78.289 4.320 78.286 4.319 0.00 0.02 PASS/&#%
B06 77.861 4.326 77.861 4.325 0.00 0.02 PASS/&#%
Fully charged
state after 25 BO7 77.939 4.324 77.935 4.322 0.01 0.05 PASS/&#%
cycles BO8 | 77643 | 4327 | 77640 | 4327 0.00 0.00 PASS/ &4
R4 B09 77.829 4.314 77.826 4.314 0.00 0.00 PASS/&#%
FEHVIRZS
B10 77.989 4.322 77.985 4.321 0.01 0.02 PASS/&#%

Test T.4: Shock M7

Test procedure RKFEF
1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
) FEL VLR R v 2 P R S AR K AR IR L b, SRS R I VB 2 ) T A 2T
2. Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50g,
and pulse duration of 11 milliseconds.

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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FEA HL I AT 32 fe KIS B 1 50gn ATk RREEIN [R]6 AP IR IR a2t o ANid,  RAY s R 52 45 K
HEES0gN MK SE I (] 11 2P0 ) 2 IR 5X P bt
3. Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak acceleration.

FEAN FIB 2R 32 1 1E 52 s ) e R DD g B B ok T FE VB 2L A B i o /N W B 2 ) ik b R 2 ) (] 6 224

KBS e 20 (P ik RN T 1 2= A0 o BATR A U T 555 3 1 e I PR 2 s R ek 2

Battery

Minimum peak acceleration

Pulse duration

Small batteries

150 gpor result of formula

|
Acceleration(g,) = qlll'[

whichever 1s smaller

6 ms

Large batteries

Acceleration(g,)= || —

50 gnor result of formula

)

whichever 1s smaller

11 ms

@ Mass is expressed in kilograms.
4.Each cell or battery shall be subjected to three shocks in the positive direction followed by three
shocks in the negative direction of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
A L B FEL I 2H 200 — A FAH i B 00 FRth B R 2H 22 R O 6 IR IR AR O M 48 = ikidy, R AE SO
M52 = kb, BLg 18,
Requirement ZER
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
WERTEBNR. TR Tk, THRATE K, FFH XL R BE b A AR50 5 T AN T
HAEBATIX — 150 AT F R 990%,  F AT FE it 2 R AT &% —ER . A7 o0 s B R ANE T T e e i R RS
RS L AT FE A

Before the testilliXF] | After the testflliz )5
The state of N Mass loss | Voltage loss Test o
o. est resu
sample s Mass Voltage Mass Voltage BEHE o PR St
RS & wE | RE ) 8K (%) (%) -
(9) (V) (9) (V)
BO1 77.996 4.316 77.995 4.315 0.00 0.02 PASS/&#%
Fully charged
state after B02 78.144 4.321 78.143 4.321 0.00 0.00 PASS/&#%
fsteyele 1 p0s | 78156 | 4322 | 78455 | 4322 0.00 0.00 PASS/4 Hs
e RE | BO4 77.978 4.316 77.976 4.316 0.00 0.00 PASS/ &%
B0O5 78.286 4.319 78.284 4.319 0.00 0.00 PASS/&#%

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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B06 | 77.861 4325 | 77861 | 4324 0.00 0.02 PASS/4 s
Fully charged
state after 25 | BO7 | 77.935 | 4322 | 77.933 | 4322 0.00 0.00 PASS/&H4
cycles BO8 | 77.640 4327 | 77640 | 4326 0.00 0.02 PASS/4
WS4 | B09 | 77.826 4314 | 77824 | 4314 0.00 0.00 PASS/4 s
FEHVIRZS
B10 | 77985 | 4321 | 77984 | 4.321 0.00 0.00 PASS/ 4k

Test T.5: External short circuit 7535 %

Test procedure RBFEF

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and documented.If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells and small batteries,and 12hours for
large cells and large batteries.Then the cell or battery at 57+4°C shall be subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

XF A R B R A, RO — B EE IR, A A A Sl I Ak B A AR R IR EST £ 4°C. X
BRI ] AR A e T b BRI 2 ) RN AT, 0 T I AN R I RS20 PAVE Al A SR . e ik A7 X
AL, TN R A /N TR R b 2 P 5 i I ) B 28 /D6 /N, DR TR R R/ N R e el 2 ) 2 R I T S 2R /1270
o SRJE, HMBERHIBA N AEST+4° CA M N 432 S A FIBH /N 0. 1 R A8 L6 2 A

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to (57+4)°C,or in the case of the large batteries,has decreased by half of the
maximum temperature increase observed during the test and remains below that value. The short circuit
and cooling down phases shall be conducted at least at ambient temperature.

X — L % 25 1R BT HE VBB RV 4 A1 7 I B (R 31 57 +4°C IR gk 2 22 /D /NS, BRC7E R it 2H 4% O R A1 5l
JEE P s Ak U S ) FR) e vl T ) =70 2 — FR ORI T2 BB . R A ol B B P Tk 1 28 70 A 24
TR

Requirement 3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire during the test and within six hours after the test.
ARSI AN 170°C, I HAERER I FE b S50 J5 6/ A o fidd . Tomid, Joig kK, HibAn s it Ze
BT & AR THE R o

The state of sample No. Sample Peak Temperature(°C) Test result
RS T R R R IR WAL R
BO1 56.5 PASS/& 1%
B02 56.9 PASS/& 1%
Fully charged state after first cycle

N . N . B03 57.6 PASS/& %

ERS W GV L PR LR e N
B04 56.8 PASS/& 1%
B05 57.7 PASS/& 1%

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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B06 57.3 PASS/& 1%
BO7 56.9 PASS/&H%
Fully charged state after 25 cycles
- . BO8 57.3 PASS/& 1%
b AN FERCRE R S A T R A N
B09 57.6 PASS/&#%
B10 57.7 PASS/ &%

Test T.6: Impact /Crush (applicable to cylindrical cells not less than 18.0mm in
diameter) / Crush (applicable to prismatic, pouch, coin/button cells and cylindrical
cells less than 18.0mm in diameter) #f(EH TEEA/NF18.0mm FE 7 i)/
FEERTHRE. 22K, BT/ SR ERZ/D T-18.0mmi) B i)

Test procedure RIFE/F— Impact fEdr

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6¢cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar
is to be placed across the centre of the sample. A 9.1kg+0.1kg mass is to be dropped from a height of
61+2.5cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

R Lt BT R CE T DM B AR T B o — AR B16 B AN ER AN R R TSCAE 1R 0y, B4 BL4215.822K 0.1
2K, KERDSEK, Bl Kimf R, MEHZKE. B—HRo1T7wx0.1 TR HENGT + 2.5
JEE K o Ak ik 5 ) A AR AR AZ SCAL A — A LT3 R G X v A B A L ) /) PR EL B B TE T
PATEH . TE EPUIEEETE T 5] SV 5K SR T R0 VA T .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8mmz=0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

e ke, NN 5~ E R TP AT I 5B R PO B BLA215.840. 122K 25 il 2 1 0 A h 7 L.
i R — kit

Test procedure R FEF- Crush FE

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first
of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

Example: The force shall be applied by a hydraulic ram with a 32mm diameter piston until a pressure of
17MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not previously

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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been subjected to other tests.

W F B B TT A F I EE PR AN T () 5% 1, B 0 BN oK, 7R 55— AN o b 018 B K240 91 5K
o HrEFreLtT, BRI T =MIEN L —:

(@) N A1 Bk 213 T 4+ 15i+0. 78T 2F i ;

Bt H NG 2 BARS2Z= K MR TV /), BB T0 ) 3k 21760

(b) LB N R D10024R: 5L

(c) HLILARTEIA SR AR FE 150% 8 UL L.

—HIXBHR KRS R FRE100=2RE0E 2, il il AR TE 2 /0K 5 R EE)50%, BRI AT kR 71

PR TE B A 2 Y 8 N g 5 ) — TELD s o 11 /8E 73 T P b 8 AN FGPA 4 S T o[BI T i Tt 82 M5 24 i o
ELRTT e o A A LV B T A i R IR RS . R L AR 26 /N o e A 2 HiT R
it At 58 (1) FE BTG A FEI AT

Requirement ZER

Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.

RSN EIREAEIE170°C, I AR fe b SR 5e 56/ A Tk . Tomk, Tokd kK, s hse
RIAT & AT K

Test Item The state of sample No. Sample Peak temperature (°C) Test result
5 H RS W5 HmRERRERE R R
Co1 24.3 PASS/ & #%
The 50% design rated c02 244 PASS/#
capacity after at first cycle
. . Co3 23.6 PASS/ &%
AN FR L H150% 1 N
THE 25 B ARES Co4 23.8 PASS/ &%
Crush C05 25.2 PASS/& 1%
34
LS C06 24.1 PASS/ 2
The 50% design rated co7 24.8 PASS/ %
capacity after 25 cycles
. Cco8 23.6 PASS/ &%
b HAT A -
50% it A AR C09 243 PASS/ &%
C10 251 PASS/ &%

Test T.7: Overcharge X E 7 H

Test procedure AWML

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

7 H FLJAT A6 AT 1) 36 1 UL ) B R AP B A R I P o IR i B/ FL A0 R

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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() il pe A AR 7 R P EE AN KT 18RI, 0 ) e /) Bl s 7 A L Yt 2 DK 7 e P S P 7 35 224K 7 5 v
MIEINE .

(b) il pe 2 80 AR 78 B P S K T 18RI, X 1 i /s Fi s 82 Dy i K 7t P PR PR .25

IS SAEINEGIR L T AT o AT G R IR (8] )8 924 /N

Requirement ZER

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

7e HL L L A0 e g R TR AR SR 7 R N TE AR, ok ok, BT S AR TIUEDR

The state of sample No. Test result
RS ETRE) RS R
B11 PASS/ & #%
Fully charged state after
) B12 PASS/ &%
first cycle
Al N > ER P
AN TR A Y 58 4 B13 PASS/ 4 Hs
FEHUIRAS
B14 PASS/&#%
B15 PASS/ & #%
Fully charged state after N
25 cycles B16 PASS/ & #%
— VGG
AT A S B17 PASS/ 2k
eIt AR
B18 PASS/ & #%

Test T.8: Forced discharge 3%l

Test procedure RITER

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

PR I 7 PSR 2 T 51 20K TEL AL R U PR A 0 PRI A5 T 1 3 P 40 5 R e KT8 RE LU ) 2% P S i A R
R 2 K /INIARUE (B A L BE S s S5 e FE I R B, TF SAS R 45 8 OB UL KBRS FEL HEAT SR A TR
JECHELIRS TA) (/NS )7 85T JLATUE 2 B AT AR 16 FLAL (22 8% )

Requirement ZER

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test

and within seven days after the test.

J it 7 R R Tt AR BB AR TR ARG IR 7 R A, ToilE K, RIFT S ATE K .

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).

Page 13 of 16



Bay Area Compliance\/' Labs Corp. Report No.iR&E4RS: S21230330-15867E-SF-01

The state of sample No. Test result
BERRE Cak R R

C11 PASS/& 1%

C12 PASS/& 1

C13 PASS/& 1%

C14 PASS/ %

Fully discharged state after first cycle C15 PASS/ %14

AN TR A W 58 A RS C16 PASS/ 2 ks

C17 PASS/& 1%

Cc18 PASS/& 1%

C19 PASS/& 1%

C20 PASS/& 1%

C21 PASS/& 1%

C22 PASS/ £

C23 PASS/& 1%

C24 PASS/& 1

Fully discharged state after 25 cycles C25 PASS/ 1

AR TR A 5 TR RS c26 PASS/ 4 ke

C27 PASS/& 1%

C28 PASS/& 1

C29 PASS/& 1%

C30 PASS/# %

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).

Page 14 of 16



Bay Area Compliance )/  Labs Corp. Report No.iR&E4RS: S21230330-15867E-SF-01

5. Sample Photos #&BH
Battery Hiih

Voltage:3. 87V
Charge up Voltage:4. 45V

Model:Macha
Li-ion Potymar Battery

Capacity:6000ANZ3. 22Wh
Standard:GB 31241-2014
1ICP6/E65/91

° UMIDIGI

Model:Mecha
Li-ion Polymer Battery
Capacity:6000AN/23.22Wh
Voltage:3 .87V
Charge up Voltage:4.45V
Standard:GB 31241-2014
1ICP6/65/91

{

N\ cAUTION

prevent battery short circuit:

ot place or use battery in high temperature area
> isassemble battery by yourself.

required to dischage before recharge.

ovided charger to recharge.

Fer:Shenzhenshijluliyuan electronic technology co.LTD
ina

Cell HF;

Y ROEENEES

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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Important Notice
R FH W

1.The test report is invalid without the signature of test person, reviewer.
AR TCMERN R AN RS TR

2.This report cannot be reproduced except in full, without prior written approval of the
Company.
BrASC b, RELR = U 0 R R -

3.The test report is invalid if illegal transfer,altered or tampering in any media form.
AAREFAE b TR AT AT B AT B R

4.0bjections to the test report must be submitted to lab within 7 days.
SRR o A i, N TR 2 H -G OR Y T ke il A SR Y

5.The test report is valid for the tested sample only.
AR A IR ol A K

6.The customer should provide samples and relevant information, otherwise we will not
bear any related responsibilities.
2 PN SRR MR i S BERE, 5 WA B AN R ABAE AT A S B AT

7.0therwise required by the applicant or Product Regulations, Decision Rule in this report
did not consider the uncertainty.
BRI R P R B AL A E 5 AR T ) R AN FE AN E T

8.The extended uncertainty given in this report is obtained by combining the standard
uncertainty times the coverage factor K with the 95% confidence interval.
AR 5 3T ANEA E 2 2 B BOPR T AN 5 52 3fe DUAL 15 RE 2R £ 295 %6 I a8 F) 0, 15 AT
TKIFEIH

9. AR PRI AR T2, Uhe. WE BT EES it B, B E

*****End Of Report *&%%;ﬁ*****

Jlinl

Note:The test data was only valid for the test sample(s).This test report is prepared for the customer shown above and for the specific
product described herein.lt must not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories
Corp. (Dongguan).
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